
MIDDLE POMERANIAN SCIENTIFIC SOCIETY 
OF THE ENVIRONMENT PROTECTION 

ŚRODKOWO-POMORSKIE TOWARZYSTWO NAUKOWE 
OCHRONY ŚRODOWISKA 

 
 
 

Annual Set 
The Environment Protection 
Volume  16. Year 2014 

Part 1 

 

Rocznik 
Ochrona Środowiska 
Tom  16. Rok 2014 

Część 1 

 
 
 
 

Koszalin, Poland 2014 
 



MIDDLE POMERANIAN SCIENTIFIC SOCIETY  

OF THE ENVIRONMENT PROTECTION 

 
 
 
 

Annual Set 
The Environment Protection 

Volume 16. Year 2014 
 

Part 1 
 
 
 
 
 
 
 
 
 

Koszalin 2014 



ISSN 1506-218X 
 

Scientific Committee – Editorial – Programming Board 

Waldemar Borjaniec 
(Scientific Secretary),  
Tomasz Dąbrowski, 
Włodzimierz Deluga,  
Józef Domagała, 
Zdzisław Harabin, 
Jan Hehlmann, 
[...]
cenzji prac naukowych tego procesu, w tym m.in. recenzję sedymenta-
cyjnej teorii procesu filtracji wg Piecucha T. 

Pełnił szereg funkcji na Wydziale Technologii i Inżynierii Che-
micznej, a następnie Wydziale Chemicznym Politechniki Śląskiej, w tym 
Kierownika Zespołu Inżynierii Chemicznej. Przez wiele lat był pracow-
nikiem i członkiem Rady Naukowej Ośrodka Badawczo-Rozwojowego 
„BAROWENT” w Katowicach. 

Nagradzany za działalność naukową, dydaktyczną i organizacyjną 
licznymi nagrodami Ministerstwa Szkolnictwa Wyższego i Techniki 
i Rektora Politechniki Śląskiej. 

Odznaczony między innymi: Krzyżem Kawalerskim Orderu Od-
rodzenia Polski, Złotym Krzyżem Zasługi oraz Medalem Komisji Eduka-
cji Narodowej. 

Z 



 

MIDDLE POMERANIAN SCIENTIFIC SOCIETY OF THE ENVIRONMENT PROTECTION 
ŚRODKOWO-POMORSKIE TOWARZYSTWO NAUKOWE OCHRONY ŚRODOWISKA 

Annual Set The Environment Protection 
Rocznik Ochrona Środowiska

Volume/Tom 16. Year/Rok 2014 ISSN 1506-218X 16–33 

Chemical Energy Balance of Digested Sludge 
in Sewage Treatment Plant Pomorzany in Szczecin 

 
Władysław Szaflik*, Anna Iżewska*, Mirosława Dominowska** 

*Zachodniopomorski Uniwersytet Technologiczny, Szczecin 
**Zakład Wodociągów i Kanalizacji, Szczecin 

1. Introduction 

It is acknowledged, that the volume of treated municipal 
wastewater in its total volume is on the increase every year. Also, the 
volume of sludge generated in the treatment process will increase.  

National Waste Management Plan assumes, that in 2022 there 
will be around 746 hundred Mg d.m. of sludge produced in Poland, i.e. 3 
730 hundred Mg with hydration of about 80% [8]. 

Sludge includes in its composition over 50% of organic substance 
[3, 11–13, 19, 20, 22] and can be the source of renewable energy. The 
easiest way to gain energy from sludge is by exothermic methane diges-
tion and emission of biogas – methane. Electric energy can be received 
from the energy that biogas contains. In methane fermentation process 
that takes place in Separate Sludge Digesters (SSD) heat is produced and 
biogas is emitted, and its main components are as following: methane 
CH4, carbon dioxide CO2, ammonia NH3 and hydrogen sulphide H2S 
[16]. Thanks to this process the volume of stored sludge decreases and 
limits its harmful effects on natural environment. 

According to EU Directive 2001/77/WE of 27 September 2001 
[10] amounts of energy from renewable energy sources (RES) were im-
posed on Member States. Therefore, acquisition and use of biogas pro-
duced during anaerobic stabilization of sludge for energy purposes be-
comes crucial. 



Chemical Energy Balance of Digested Sludge in Sewage… 17 
 

The aim of this study is to determine the amount of energy re-
leased by sludge (initial and excessive) during fermentation process in 
the form of heat and produced biogas. These amounts were based on the 
balance of chemical energy of sludge supplied to and from SSD. The 
difference between the values was the energy that was emitted during 
biochemical processes in SSD in the form of heat and methane produced 
in the chamber.  

Due to variability in the composition of supplied sludge, energy 
balance was done for an averaged measured calorific value of sludge 
supplied to and from SSD chambers from nine selected days (24 h) dur-
ing four months in 2012. 

2. Materials and methods 

2.1. Description of Sewage treatment technology 
 in Treatment Plant [4] 

Sewage Treatment Plant Pomorzany treats wastewater from the 
left bank of Szczecin. As far as the Treatment Plant’s catchment basin is 
concerned, a combined sewage system dominates in the older part of 
town, whilst a separate sewage system in the outskirts. Household sew-
age dominates in the catchment basin, whilst industrial waste is minimal. 
Due to the catchment basin’s combined sewage system, during rains and 
snowmelts the volume of wastewater  flowing into Treatment Plant dur-
ing a day (24 h) is more than three times higher than during dry weather. 
Design parameters in Treatment Plant shown in Table 1 [15]. 

All wastewater flowing into the Treatment Plant goes to a plenum 
chamber, flows through a channel, on which a flow meter and automatic 
sampling apparatus are placed. Initially, the sample is treated mechani-
cally.  

In the first stage, sewage undergoes a filtration processes on 
grilles, where solid effluents are screened. The excess wastewater is dis-
charged into two retention tanks with total capacity of 7000 m3.  

 
  



18 Władysław Szaflik, Anna Iżewska, Mirosława Dominowska 
 

Table 1. Raw sewage design parameters of Treatment Plant Pomorzany [15] 
Tabela 1. Parametry projektowe ścieków surowych Oczyszczalni Ścieków 
Pomorzany [15] 

Population equivalent 419 000 - 
Average daily flow 66 000 m3/d 
Average hourly flow 2 750 m3/h 
Maximum daily flow 79 200 m3/d 
The maximum hourly flow 3 990 m3/h 
Hourly minimum flow 900 m3/h 
Chemical oxygen demand 700 mg/dm 

Biochemical oxygen demand 390 mg/dm 
Suspended solids 270 mg/dm 
Total nitrogen 65 mg/dm 
Total phosphorus 10 mg/dm 

 
After the biggest solid effluents are screened on grilles, sewage is 

directed to four aerated sand traps with a side grease chamber. The heav-
iest grit settles in sand traps as a result of sediment process. In addition, 
medium bubble aeration makes the waste spin, which enables to keep 
lighter organic suspension in sludge mass and the grit to fall, which cre-
ates conditions for flotation in the side chamber of the suspension lighter 
than sludge mass. 

Grease collected from the surface of the side chamber with a 
scraper mounted on the sand trap’s trolley bridge is scraped into the 
grease chamber where it is pumped into collection chamber and then 
pumped further to digesters. 

From the Sand traps, sludge flows to four rectangular initial set-
tling tanks with chain scrapers. In the settling tanks a sedimentation of 
flammable suspension takes place. The suspension settles to the bottom 
of the tanks, where it is periodically collected by chain scrapers into fun-
nels. Then, in an automatic mode it is discharged to objects of sedimenta-
tion area as a unthickened primary sludge. 

Grease that floats on the surface of the settling tank is taken away 
by a drainpipe, and then pumped into a collective chamber, and then, 
together with grease from sand traps, directed to digesters. Mechanically 
treated sludge is directed to Partition Chambers, where it is divided into 
three independent biological treatment lines. 



Chemical Energy Balance of Digested Sludge in Sewage… 19 
 

Each Line includes: 
 one predenitrification chamber of sludge, to which a slight part of raw 

sewage is supplied, 
 one defosfatation chamber – designed as a circulating chamber 
 two nitrification/denitrification chambers, designed as circulating 

Chambers of Carrousel type with fine bubble aeration. In the Cham-
bers a process of simultaneous or alternate denitrification can be car-
ried out, 

 two secondary settlement tanks, 
 pumping station of recirculated sludge with two propeller pumps, 
 sludge waste pump. 

 
In objects of biological degree pollutants are removed from 

wastewater as a result of metabolic processes occurring in living organ-
isms of activated sludge. To support biological removal of phosphorus, a 
simultaneous physical-chemical precipitation is used with the help of 
trivalent iron salt. For this purpose, a PIX dosage installation was made, 
depending on technological conditions, to the spout of biological units 
(final precipitation), to the spout of sand traps (initial precipitation) and 
dispensing to digested sludge tanks in order to carry out sludge condi-
tioning prior to the pass over to press. 

The Sewage Treatment Plant additionally was equipped with an 
installation enabling PAX aluminum coagulant in case that filamentous 
bacteria occurs. The installation, similarly to PIX installation, consists of 
two tanks and a set of dosing pumps. 

Biological blocks that have an entire metering measure a/o in 
each line in a continuous way the following: oxygen concentration, tem-
perature, ammonia nitrogen concentration, nitrogen concentration, ortho-
phosphate concentration, sludge concentration, measure of sludge layer’s 
level in secondary settlement tanks.  

Approved sludge treatment technology allows an entry of treated 
sludge that meet the sharpest demands of Polish Law to Odra River, which 
means for a sewage treatment plant over 100.000 RLM [15] Compilation 
of demanded parameters for sewage treatment and the actual obtained by 
Sewage Treatment Plant Pomorzany are presented in Table 2. 

 



20 Władysław Szaflik, Anna Iżewska, Mirosława Dominowska 
 

Table 2. Parameters of treated sewage discharged from Sewage Treatment Plant 
Pomorzany [4, 15] 
Tabela 2. Parametry ścieków oczyszczonych odprowadzanych z Oczyszczalni 
ścieków Pomorzany [4, 15] 

Parameters 
Needs 

of water 
permit 

Regulation of the 
Minister of the 

Environment of 2006, 
as amended [18] 

The average of 
the measured 
values of the 

treated 
wastewater 

BOD5 [mg/dm3]  15 15 5 
COD [mg/ldm3]  125 125 37 
Suspended solids 
[mg/dm3] 

35 35 9 

Total nitrogen*) 
[mg/dm3] 

10 10 9 

Total phosphorus 
[mg/dm3] 

1 1 0.47 

*For sewage temperatures above 12°C 

2.2. Sludge Management [4]  

As far as Sewage Treatment Plant Pomorzany is concerned, ob-
taining demanded parameters of treated sewage is no problem. However, 
the more effective the sewage treatment, the more pollution remains after 
the treatment process.  

Waste removed in the beginning of the mechanical treatment pro-
cess, i.e. screenings – the leftovers after screening on grilles and sand – 
grit removed in sand traps, are exposed to rinsing only in order to mini-
mize content of organic parts, and then to minimize water content by 
compression, in case of grilles, or separation on a screw conveyor, in 
case of sand. Waste prepared in this way – screenings and sand – is 
transported to appointed storage place. The amount of screenings and 
sand generated – ca. 30 tons per month. 

The amount of collected initial and secondary sludge ca.  
2.000 m3/d and 99% content of water causes that sludge management in 
sewage treatment plant is a very important domain in exploitation matter 
as well as in techniques used. The main task of sludge treatment is mini-
mizing the amount and volume by discharging a part of water and sludge 



Chemical Energy Balance of Digested Sludge in Sewage… 21 
 

treatment – so that there is no jeopardy to the natural environment. The 
first stage of proceedings with sludge depends on discharge of a part of 
water in thickening process. Due to different features of initial and sur-
plus activated sludge, thickening is carried out differently.   

Primary sludge is collected periodically from sludge funnel of 
primary settlement tanks and then thickened by gravity. This sludge is 
pumped into two gravity thickeners equipped with two rod agitators. In 
the thickeners, suspension falls to the bottom due to the influence of 
gravity and thickens, sludge supernatant is taken over from the surface of 
thickeners through overflow channels and drained to the Headworks. 
Thickened sludge from the bottom is periodically collected and trans-
ported to mixed thickened sludge tanks. Thickened surplus activated 
sludge is also supplied to this tank. 

Surplus activated sludge is periodically collected from aeration 
tanks. As a result of biological structure of sludge, most of water includ-
ed is water imbibed in cells. It is also harder to drain water, so called free 
water, water non–imbibed in cells, from sludge. This sludge is mechani-
cally thickened in devices called thickening tables. Before sludge is sup-
plied to the thickening device, a conditioning by polyelectrolyte takes 
place, which causes coagulation of sludge flocks and facilitates drainage 
of free water. Surplus activated sludge is thickened in 4 devices, each if 
which cooperates with two polyelectrolyte preparation station.  

Primary sludge is thickened by gravity to ca. 5% d.m., surplus acti-
vated sludge is thickened in mechanical thickeners to ca. 6% d.m. Primary 
sludge and surplus activated sludge after being thickened is drained into 
thickened sludge tank where it is pumped into two closed digesters. Each 
digester has the capacity of 5.069 m3, which assures ca. 20–day sludge 
residence time. Mesophile fermentation is conducted in digesters in tem-
perature ca. 37°C. Sludge is mixed with the use of double impeller agita-
tors suspended under a dome. Continuous circulation of sludge through 
spiral heat exchangers ensures steady support of defined temperature. The 
chambers work as overflow ones, sludge that is collected continuously 
from digesters, goes to digested sludge retention tank. 



22 Władysław Szaflik, Anna Iżewska, Mirosława Dominowska 
 

 
Fig. 1. Sludge management diagram [9] 
Rys. 1. Schemat gospodarki osadowej [9] 

Biogas produced in the chamber is accumulated in two–layer 
tanks with capacity of 1500 m3 each and after desulphurization with bio-
sulfex method (as a result of catalysis elemental sulphur is obtained) used 
as fuel in cogeneration aggregate (Fig. 1).  

2.3. Chemical energy balance [4] 

Chemical energy of sludge that goes through digesters in Sewage 
Treatment Plant Pomorzany was specified based on amount of sludge, 
content of dry matter in sludge and their heat of combustion before and 
after digestion and the amount of received biogas and heat of combustion 
calculated based on its chemical composition. Because the Chambers 
work as overflow ones, it was approved that the amount of supplied 
sludge to the chamber corresponds with the amount that is drained. In 
order to prepare the balance, a sludge energy balance of SSD scheme was 
assumed and shown in Fig. 2.  

B
IO

G
A

S

PREDEWATERING 
UNITS

BELT PRESS 
UNITS

DRYER UNITS

INCINERATION 
UNITS

D
IG

E
S

T
E

R
S

E
X

C
E

S
S

 S
L

U
D

G
E

P
R

IM
A

R
Y

 
S

L
U

D
G

E

THICKENED 
SLUDGE TANK

RECYCLING  

D
E

W
A

T
E

R
E

D
 

S
L

U
D

G
E

DIGESTED SLUDGE

GRAVITY 
THICKENERS

EFFLUENT

EFFLUENT

EFFLUENT RECYCLING OR 
LANDFILL

WASTE FROM THE 
CLEANING OF 

EXHAUST GASES

A
S

H

H
E

A
T

 
E

X
C

H
A

N
G

E
R

S
R



Chemical Energy Balance of Digested Sludge in Sewage… 23 
 

 
Fig. 2. Energy balance for sludge flowing through SSD and produced biogas [9] 
Rys. 2. Bilans energii dla osadów przepływających przez WKF i wytwarzanego 
biogazu [9] 

Energy balance can be show as follows: 

 (1) 

where:  
Q1 – chemical energy supplied to SSD with sludge stream [MJ], 
Q2 – chemical energy drained from SSD with sludge stream [MJ], 
Q3 – chemical energy drained from SSD with biogas stream [MJ], 
Q4 – energy emitted during biochemical changes of sludge [MJ], 
Qw – sum of energy emitted during biochemical changes of sludge 
and chemical energy drained from SSD with the biogas stream [MJ]. 

2.4. Energy supplied to SSD with sludge stream. 

Amount of energy supplied to SSD with sludge stream was calcu-
lated based on dry matter charge supplied to digesters and marked heat of 
combustion.  

		  (2) 

where : 
Qd – energy supplied to SSD with sludge stream [MJ], 
Vos – volume of supplied sludge to SSD Turing a Day (24h) [m3], 
zdsm – content of dry matter in sludge supplied to SSD [kg/m3],  
Wudsm – heat of combustion of sludge supplied to SSD [MJ/kg]. 



24 Władysław Szaflik, Anna Iżewska, Mirosława Dominowska 
 

2.5. Energy drained from SSD with sludge stream. 

Amount of chemical energy drained from SSD with sludge stream 
was calculated similarly to the one supplied to SSD: 

		 		 3 	

where: 
Q2 – energy supplied to SSD with sludge stream [MJ], 
Vos – volume of sludge drained from SSD during a Day (24h) [m3],  
zsmo – content of dry matter in sludge supplied to SSD [kg/m3],  
Wusmo – heat of combustion of sludge supplied to SSD [MJ/kg]. 

2.6. Energy emitted during biochemical changes of sludge 